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Concrete on a Roll

Fire Testing - Secondary Containment Liners

Testing to the requirements of CAN/ULC S668-12 section 5.12 Flammability Test, Standard For Liners Used For Secondary
Containment of Above ground Flammable And Combustible Liquid Tanks

Concrete Canvas® GCCB (Geosynthetic Cementitious Composite Barrier) was tested to assess the material’s performance in
accordance with the Canadian National Standard for the flammability of liners used for secondary containment. The testing was
conducted by QAI Laboratories Ltd in Coquitlam, Canada.

The testing was based on the thinnest product in the range, the 5mm CC Hydro™ GCCB (CCH5™) material. A steel holder was
used to expose a 51mm wide by 210mm long area of the specimen. A 9.5mm orifice Bunsen burner was used, with the tip of the
Bunsen burner positioned 19mm below the leading edge of the test specimen.

Atotal of 6 specimens were tested, three cut along the material’s manufactured length and three across the material’s manufactured
width. A flame height was set to 38mm and the bottom edge of the specimens were exposed to the flame for 12 seconds. The
amount of time that the specimen burned after removing the flame was recorded.

Results

There was no flaming of any of the test samples after the removal of the Bunsen burner. The test samples meet the flammability
requirements of the test standard.

Test Specimen No. Direction of specimen Afterburn (sec)
1 Longitudinal

Longitudinal
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Cross Direction
Cross Direction
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Conclusion

The 5mm CC Hydro GCCB test samples successfully passed the Canadian National Standard for the liners used for secondary
containment of above ground flammable and combustible liquid tanks (CAN/ULC S668-12 section 5.12).
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